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seanran cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.21 9.87
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.25 5.13 10.39 10.25
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.17 5.33 10.09 10.19
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK
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seanran cas. FCC RADIO TEST REPORT Report No. : FG3N2802C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.50 8.99
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.50 9.36 9.33
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.50 4.52 9.33 9.37
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802C

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Highest MASK / 1RBmax

Lowest MASK / 1RB0O

Tx Bandwidth 5.000 MHz

. -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2.30 48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

Ref Level 30.00dBm  Offset 230 dB
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Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2308 Mode Sweep —
Count 100/100 Count 100/100
1 Spectrum Emission Mask
ch
20 diten 20 dbi
10 10
s e T e PYN PUNONI SRR A
o
| | |
: ! 10 dbmr— - | T
e | ,[ M_LUMIT_002_ABS_0 J L
L
h,
E] v F
e e A Ao
w0 gt i Ca N - PR N i
] | L ne®” v
50 B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 3224 dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 22.28 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -22.06 dBm d X 7.500 MHz 2538 Miiz 100.000 kHz 818.960 45 MHz -2137 dBm 4361 dB -8.37 dB
-2.538 MHz -2.500 MHz 1000 Hz 813.994 54 MHz -38.48 dBm -60.71 dB -18.48 dB 2538 MHz -2.500 MHz 300.000 Hz .998 68 MHz -38.57 dBm -60.81 dB -18.57 dB
2500 MHz 2538 MHz .00 K 819.01072 MHz -41.43 dBm 636748 24448 2500 Mz 2538 Mz 300000 He 824.016 74 MHz -39.01 dBm 61.25 dB -19.01 dB
2538 Wz 7500 MHz 100,000 Kbz 81903955 MHz -23.91 dBm -46.14 dB 1091 dB Jr38 Mie 7200 Mits 100.000 kit 82410170 MHz 32.46 dBm 44770 d8 9.46 dB

05:19:56 PM 12/17/2023

05:29:25 P 12/17/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-11 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 30,00 dBm  Offset 2.30dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100 Count 100/100
¥ Specrum Emision Mask
Limit Chech Limit Chec s
20 diew 20 dbis o
10 f \‘ 10 ’J "
| |
0 I I
10 T : ‘-. 10 db J_J ‘L
SEM_LIMIT_002_AB5_0 [ EM_LIMIT_002_ABS_O £y
T O
30 L I u
L |
40 40 dBm Z y
1 “‘- A pd W * \
50 dBm- T T 'J:l“ﬂ T “‘ B L |’ '|i|"| |l|lr f e, J\Jj‘ll i h\ ‘
| i WU W UL ‘ i
60 dBry L e Lt 1 A FOPPRE N - , il i (T
| socomgitabeo T i S Tt | e | Lol
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | (CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 21,53 dBm REW 50000 ki Sub Block A TxPower 2183 dBm REW 50.000kHz
e L Nonel Tx Bandwidth _5.000 MHz Nonc|

-42.76 dB

05:22:00 PM 12/17/2023

~7.500 MHz 2538 MHz 100,000 kHz . z -16.28 dBm 37 3. 7.500 MHz 2538 Miiz B18.851 85 MHz -55.76 dBm
2538 MHz -2.500 MHz 300.000 Hz 813.96256 MHz -3437 dBm -55.90 dB 1437 d8 538 MHs 2500 Mz §18.986 60 MHz 63.45 dB
2500 Mtz 2538 Mz 300.000 Hz 81301072 MHz -84.42 dBm -105.96 dB 64.42 dB 2500 MH. 2538 MHe 24100658 MHz -
2538 MMz 7500 MHz 100,000 kliz 81912344 MHz -57.81 dBm -79.34 dB -44.31d8 ey 2 en0 Mt 82403955 MHz 255 dB
o NN 500 [
05:21:18 PN 12/17/2023 05:30:48 PM  12/17/2023
o | o - =
Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2308 Mode Sweep —
Count 100/100 Count 100/100
Limit Chee
20 dfim 2046
10 10
J L) S — oo \
o T = T i 1
| | k
| ] 10 d -
e \ EM_UMIT_002_ABS_0
g | 4 E
r | Y
w0 ) My, f 3
b gl L LY recieg
et L e "l
w0 - i AP o, .- el et e “"‘"“"""‘M.....u
A Mot || ™ .
50 dig B
“F0
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,61 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 21,65 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -23.77 dBm d -10. 7.500 MHz 2538 Miiz 100.000 kHz 8. Hz -25.56 dBm -47.21dB -12.56 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98363 MHz -41.75 dBm -63.36 dB -21.75 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98777 MHz -43.01 dBm -64.66 dB -23.01 dB
2500 MHz 2538 MHz X 819.00357 MHz -37.98 dBm -59.58.dB -17.98d8 2500 Mz 2538 Mz 300000 He 824.007 71 MHz -39.22 dBm -60.87 dB -19.22dB
2538 Wz 7500 MHz 100,000 Kbz 81908927 MHz -23.33 dBm -44.54 dB -1033 dB 8 M 7200 Mits 100.000 kit 82413277 MHz 34,85 dBm 4650 d8 11.85 dB

05:31:30 PM 12/17/2023

TEL : 886-3-327-3456

FAX : 886-

3-328-4978

Page Number 1 A9-12 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB Made Sweep

pectrum Emission

s6L

Count 100/100

1 Specirum Emission Mask
Limit Chech it Chec
20 déinv 20 dBe
10 at 0 l
[ M
0 - [l
T H
I |
[\
| R
\ [N
\- 7
A \ ( i
20 f T
.
40 ‘ - 40 dB m !
f 1
5 i i M LR TRt
I \ T U T
coam [T I W S
TP i ) Tl Y W, : v AT R
| romtHins UL, T sttt [ ottt eyt i s
CF £16.5 MHz 5005 pts. Span 15.0 MHz | | (CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz T Power 19.05 dom REW 50.000 kHiz . Sub Block A TxPower 19.05 dBm RBW 50,000 kHz
ane Tx Bandwidth_5.000 MHz None

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z =174 m -36.54 d|

-2.538 MHz -2.500 MHz 300.000 Hz 813.98852 MHz -32.33 dBm -51.38d8 -1233dB

2500 MHz 2538 MHz 300.000 Hz 819.02652 MHz -84.05 dBm -103.10dB -64.05 dB

2538 MHz 7.500 MHz 100.000 khiz 820.84166 MHz -59.31 dBm -78.36 d8 -46.31dB
oy N o SR

05:23:25 BN 12/17/2023

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

817.82876 MHz
818.99266 MHz
824.03668 MHz
B824.067 52 MHz.

-5831dBm
-82.46 dBm
-36.39 dBm
-18.26 dBm

-717.36 dB
-101.51 dB
-55.44 dB
-37.31 dB

-45.31 dB
-62.46 dB
-16.39 dB

-5.26 dB

05:32:85 BN 12/17/2023

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

SGL

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

6L

Count 100/100

05:22:44 PM 12/17/2023

05:32:13 P 12/17/2023

Count 100/100
Limit Chee
20 diten 20 dbi
10 10
" . " . Y ST
T T 7
| | !
! 10 d T
! EM_UMIT_002_ABS_0
rd i l lf“ \
30 i h MN "
i b - P,
-40 40 dBy e e .
Ny, " o w‘-ww-m.,\
50 dBm Bt 550 o] T
il
| 50
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 19.65 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 18.58d8m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -20.90 dBm .55 df -7 7.500 Mz 2538 Miiz 100.000 kHz 818.960 45 MHz -26.15 dBm -45.78 dB -13.19.dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.97761 MHz -39.31 dBm -58.96 dB -19.31d8 2538 MHz -2.500 MHz 300.000 Hz B18.962 56 MHz -41.67 dBm -61.25d8 -21.67 dB
2500 MHz 2538 Mz 300,000 Hz 81900357 MHz -40.24 dBm -59.89 dB 2024 dB 2,500 MH 3538 Mits 300000 Hy 824,027 65 MHz 34107 dBm 63565 dB 24078
2538 Wz 7500 Mz 100,000 iz 819.04887 MHz 26.00 dBm -45.65 dB -13.00d8 Jr38 Mie 7200 Mits 100.000 kie £24.07062 MHz 2583 dBm 4551 d8 28348
peacy n Resdy 5

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

1 A9-13 of 19



e%FCC RADIO TEST REPORT Report No. : FG3N2802C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

- P [
.

Ref Level 30.00dBm Offset 2.30dB Mode Sweep SGL Ref Level 30.00d8m  Offset 2.30dB Mode Sweep
Count 100/100
4
Limit Chesk PASS Linait Check -
20 diten 20 dbx
10 10
[ RO VIR, RU s s,
(] T | f
|
| |
10 T T 1 T 10 s T f
SEM_LIMIT_DO2_ABS 0 { i FEM_LIMIT_002_ABS_0 !
| \ E
K . . 1
/ W, _ N :
oy N
R — | bl .
a0 e ey B B et St L . T
o o] | | 20,80 -
50 gpii———+ B
o
-60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa B 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 21,14 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 21,25 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 Mkz 100,000 kHz X z -22.58dBm .72 dl : 7.500 M 2538 Mt 100.000 ki 818.907 50 MHz -2232dBm 4355 dB
2538 MHz 2500 MHz 300,000 Hz 81398965 MHz 3848 dBm 5362 dB 1848 d8 o3 My oo wke 200000 Ha §18.96369 MHz X 6339 d8
2500 MHz 2538 Mz 300,000 Hz 81300771 MHz -41.57 dBm 6271 dB 2157 dB 2500 MHs 2538 MH: 300,000 He 824.013 75 MHz X 6376 dB
2538 WHz 7.500 Mtz 100,000 kliz 81907062 MiHz 2343 dBm 5248 -104548 2538 MHz 7.500 Mz 100.000 kHz 824.07062 MHz . -46.96 dB
05:24:10 PN 12/17/2023 05:25:55 PM  12/17/2023

TEL : 886-3-327-3456 Page Number 1 A9-14 of 19
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

FR1 n26 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PSS
20 dBr
10 dBm
R e W N i e e R M.\

0 dBr / \

-10 dBmy
SEM_LIMIT_002_ABS 0 ‘ / \

-20 dBmr \M

30 dBm
40 dBm e o M v Pt ’
j/gﬂ;.,...
60 dBm
(CFB19.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819,00 MHz Tx Power 23.82dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.905 99 MHz -26.88 dBm -50.70 dB -13.88 dB
-5.038 MHz 5,000 MHz 300,000 Hz 813.992 66 MHz -44.22 dBm 68.04 dB 20,232 4B
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -49.26 dBm -73.08 dB -29.26 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -34.32 dBm -58.14 dB -21.32 dB

. 20231217
Ready  [NENNNNNN o ey

05.43:26 PM__12/17/2023

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 2.30 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Ched! PRSS
20 dBrr
10 dBm

[ \

-10 dBm
SEM_UIMIT_002_pBS_0 ‘ J \

-20 dBmr

-30 dB MH“ + T—
-40 dBm o WWW FENCS
-SQ'dBmr
-60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.34 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.943 33 MHz -26.15 dBm -49.50 dB -13.15dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -45.52 dBm -68.86 dB -25.52 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.032 54 MHz -49.41 dBm -72.75 dB -29.41 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.139 56 MHz -31.66 dBm -55.00 dB -18.66 dB

Rocy = CBRD

05.48-18 PM_12/17/2023

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

Report No. : FG3N2802C

1 A9-15 of 19



seanran cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBmr
10 dBm
e i ] ]
0 dBm { N\
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ H \
-20 dBm M
-30 dBm e
40 dBm — MM i o
5 aW
-60 dBm
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.41dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -26.47 dBm -48.87 dB -13.47 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.992 66 MHz 45.11 dBm -67.52 dB -25.11 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 59 MHz -50.95 dBm -73.36 dB -30.95 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.313 67 MHz -33.21dBm -55.62 dB -20.21 dB
Ready NN 5 T

05,4480 PM__12/17/2023

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

RefLevel 30.00 dBm  Offset 230 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Ched! PRSS
20 dBrr
10 dBm
AN o e A o AR AN i

0 dBm: (/MW W\\

-10 dBm:
SEM_LIMIT_002_hBS_0 ‘ / \

-20 dBnr l\ﬂ‘

-30 dB

Ww"‘““'\’hﬁmm

-40 dBm e

50,8t

60 dBm:

CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz

2 Result Summary

Sub Block A Center 819.00 MHz Tx Power 21.92 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -26.80 dBm -48.72 dB -13.80 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.968 58 MHz -43.60 dBm -65.51 dB -23.60 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.003 57 MHz -50.82 dBm -72.74 dB -30.82 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -34.95 dBm -56.86 dB -21.95 dB
=t [ERRARRARI} <= mgms:zg

054540 PM__12/17/2003

TEL : 886-3-327-3456 Page Number

FAX : 886-3-328-4978

1 A9-16 of 19




seanran cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
0 dBm g AR P Y.
-10 dBnr / \
SEM_LIMIT_002_ABS_0 ‘ K \
-20 dBnr ; \A
-30 dBmr T
-40 dBm NMW o i |
-50 dBry
“60 dBrr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.82 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.95993 MHz -30.10 dBm -49.92 dB -17.10 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.981 75 MHz -45.93 dBm -65.75 dB -25.93 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -53.20 dBm -73.02dB -33.20dB
5.038 MHz 10.000 MHz 100.000 kHz 824.20174 MHz -38.73 dBm -58.55 dB -25.73 dB
Rty D 5 S

05.46:23 PM__12/17/2023

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 2.30dB Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PASS
20 dBmr
10 dBrm
0 dBrm / \
10 dBm
SEM_UMIT_002_hBS 0 ‘ J i
-20 dBm
30 dBm A
et M%
PP el
| 304
60 dBm
CF819.0 MHz 5005 pts 0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.36 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -26.26 dBm -47.63 dB -13.26 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -43.94 dBm -65.30 dB -23.94 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01862 MHz -46.54 dBm -67.90 dB -26.54 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.089 82 MHz -27.71 dBm -49.07 dB -14.71 dB
ooy D

05 4R-12 PM__12/17/2003

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-17 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.30 B

Mode Auto Sweep

s6L RefLevel 30.00 dBm  Offset 2.30 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
50 = L 50 L
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 7.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 35.820 54 MHz -56.51 dBm -43.51 dB 30,000 MHz 809.000 MHz 100.000 kHz 33.82987 MHz -56.18 dBm -43.18dB
829.000 MHz 1.000 GHz 100.000 kHz 865.34979 MHz -58.77 dBm -45.77 dB 629.000 Mz 1.000 GHz 100.000 kHz 866.11910 MHz -58.68 dBm 45.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89538 GHz -45.66 dBm -32.66 dl 1.000 GHz 3.000 GHz 1.000 MHz 2.943 88 GHz -45.67 dBm 32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95620 GHz -43.13 dBm -30.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99340 GHz -43.07 dBm 0.07 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49281 GHz -4235 dBm -29.35dB 7.000 GHe 91000 GHz 1.000 Mz 7.48931 GHz -42.34 dBm 29.34 0B
05:36:42 PM 12/17/2023

05:39:07 MM 12/17/2023

Highest Channel

Ref Level 30.00dBm  Offset 2.30 B

Mode Auto Sweep

08:34:15 P4 12/17/2023

6L
Count 100/100
Line _SPUR|OUS_LINE_ABS_0G2
20 dBor
10
0B
0
SPURIOUS_UINE | ABS_002
20
EY
40 dBa t 1
50 = L
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 32.53161 MHz -56.35 dBm
829.000 Mz 1.000 GHz 100,000 kHz 937.066 36 MHz -58.60 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.98213 GHz -45.77 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99140 GHz -43.21 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.49981 GHz -42.44 dBm
oary R

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A9-18 of 19



seanron 05 FCC RADIO TEST REPORT Report No. : FG3N2802C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0079
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0073
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0021
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (MASKP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A9-19 of 19
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n26 (Part90s Straddle Channel)

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824 MHz 4.26 5.16 5.92 6.36 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824 MHz 6.86 PASS

TEL : 886-3-327-3456 Page Number : A10-1 of 14

FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

RefLevel 3000dBm Offset 23045  ABW 20z RefLevel J000dBm Offset 2305 = AnBW 20 Mz
e 000 MessTime 65 ms s 3008 Mieas Time 65 ms
1 CCOF <oF
_— = .
5 1E-
S
®
%
1E
|
1E04 - 108 .
i |
|
¥ |
{ | i
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000 I
-_z.,zu dBm 2910 d8m —.m B 1.50db 3446 4B 42608 464 =_u.1z dBm e — 240d8 4288 516 db 5.
[——— ] . ] [ ] ™
06:23:08 M 12/17/2023 08:22:55 M4 12/17/2023
RefLevel 3000dBm Offset 23045  ABW 20z RefLevel J000dBm Offset 2305 = AnBW 20 Mz
- A 300 Meos Time 65 ms - 3008 Mieas Time 65 ms
1 CCOF 153 view |1 ccoF 155 View
] 5
1E-
®
1E
1E04- L 1608 4
1 1
1 T
i |
t T
; =
i
i
\ : I
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000 I
-"_zu; dBm R ——— 28848 In.sm 592 db 3 mH =_123| dBm e —— 306 dB 51208 6368 6.78db
] T
06:22:47 M 12/17/2023 08:22:37 MW 12/17/2023
RefLevel 3000 B Offt

23045 = AnBW 20 MHz
- an 3008 Mess Time 6.5 ms

-

!
(CF824.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 20.24 dBm 28.07 dBm 783 d8 3,04 B 53848 6.86 9B 766 B

06:22:24 PM 12/17/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824 MHz 5.08 9.71 14.54 19.42
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
824 MHz
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 5.20 5.09 10.03 10.07 15.02 15.13 20.42 20.42
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824 MHz 5.18 5.18 10.17 10.17 15.11 15.20 20.30 20.42
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
824 MHz - . . ;
Mod. 64QAM | 256QAM | 64QAM | 256QAM
824 MHz
TEL : 886-3-327-3456 Page Number : A10-3 of 14

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

- an SWT 1,01 ms ® VBW 300kHz  Mode Auto

Swesp

1 Frequ w
] 731 dlim
822,901 00 M
0 a
10 5
B \
7
Al An ()
N A LI
|CF 820 0 Wz 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table
mi 1 822901 MHz 17.31 dBm ndB 260 dif
m 1 B21.473 MHz 868 dBm nd8 down BW 5.08 MHz
n 1 826,557 WHz £27 dbm G Factor 1618

06:13:56 PM  12/17/2023

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= an 3005 SWT_1.01ms = VBW 300k Mode Auto Sweep - an 5005 SWT 101 ms ® VBW 300k Mode Auto Sweep
s25.96300 M
» »
. s v L . B A A s v o
o f T o T
i
L T
[FETS 001 prx [T Span 10.0 Wiz || |7 524.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 825.988 MHz 14.35 dBm 260 di W 1 822971 MHz 14,68 dBm s 260 di
n 1 821373 MHz 11.44 dbm ndB down BW 520 MHz n 1 821473 MHz 10.97 dbm B don B 5.08 MHz
n i 826567 MHz 1161 dBm QFador 1590 n i 826567 MHz 11,00 dBim QFactor 1615
06:14:58 M 12/17/2023 06:15:27 M 12/17/2023
RefLevel 3000 dBm  Offset 23045 ® REW 100Kz RefLevel 3000 dBm  Offset 23045 ® REW 100Kz
SWT 1,01 ms = VBW 300Kz Mode Auto Swesp SWT .01 ms ® VBW 300z Mode Auto Sweep
417 o 33 gl
82225200 Wz $24.18000 Wz
» »
o - = = o g -
o - o L
I,
r )
e it aWaa ]
Ty T
[FETS 001 prx [T Span 10.0 Wiz || |7 524.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 822.282 MHz 1417 dBm W 1 824.14 MHz 11.33 dBm ndd 26048
n 1 821453 MHz 11.38 dbm ndB down BW n 1 821393 MHz 1488 dbm lB dovn BW 518 MHz
n 1 826637 MHz 1175 dbim QFador n 1 826577 MHz 168 dim @ Factor 1590

06:15:32 PM 12/17/2023

06:15:57 MM 12/17/2023

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n26 / 10MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

[P0 RRY/ A SV AP, SN S
10 r I.
J |
0 .l
[ 1
WY/ b
T o
¥,
- AN i N
=
(T o1 S Span 300z
2 Marker Tonle
M 1 821.562 MHz 18.80 dBm ndB
n 1 816,985 Mz 713 dom i o 0
n I 828,695 Mz 507 dem Tactor

06:18:31 PM 12/17/2023

FR1 n26 / 10MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM

S CHEomE: S CHEomE:

= ant 506 SWT 1.01ms & VBW 1 MHz _Mode Auto Sweep = At 5006 SWT _1.01ms ® VBW 1 Mtz Mode Auto Sweep
1 Frequency Sweep -

0 W[ 1583 dom
s22.0820 we
2 2
AR AT VTR DUV S, U PSSR | eSS A .
0 0
f | ] I
o f 1 N f \
[ 1 ) x
7 i v ¢
I I h \
| s by, J i
J i W o
I (S

Y L I A o
GazoNE ot pte Gz Span 30.0 Wiz || (G 828.0 Mz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

] 1 823.461 Mz 1491 dBm ndb 260 48 ] 1 822062 MHz 1563 dBm nd 26048

m 1 818965 Wiz 12.96 dbm B down W 10.03 MHz m 1 818,985 Wiz 1063 dom e dawn BW 10,07 MHz

¢} 1 828.995 MHz -11.27 dBm QFactor 821 ¢} 1 829.055 MHz 985 dBm Q Factor 316

&2 : . o

06:18:08 MM 12/17/2023 06:17:49 MM 12/17/2023

64QAM 256QAM

e - s B v - B

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz

- A 3000 SWT 101 ms & VBW 1 iz Mode Auto Swesp - A 3000 SWT 101 ms & VBW 1wz Mode Auto sweep
1 Frequency Swesp

1 Frequency Swesp

Mi[] 1218 dBim
623,101 0 M
n
.. LT T P Y s B 4
0 v 10 o -
/ | [
o o r
/ 1
[ I f |
W Ll ] K
; \
i \ \
& b e A \
W i T
AL - / W
A T et A W Ll
7 T AT Ly
ey
(7 820 e 001 e 0 Mz Span 20.0 MHz || [CF 8200 Wz 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table |
mi 1 828,436 MHz 15.35 dBm ndB 26.0dB mi 1 823101 MHz 1218 dBm ndd 26.0dB
m 1 BI8.825 MHz 10.58 dBm nd8 down BW 10.17 MHz m 1 B18.505 MHz 11.77 dBm ndB down BW 10.17 MHz
n 1 828955 WHz 915 dbm 0 Factor 85 n 1 829075 WHz 1241 dBm Q factor 805
06:17:33 MM 12/17/2023 06:17:27 M 12/37/2023

TEL : 886-3-327-3456 Page Number : A10-5 of 14
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n26 / 15MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

e - s =

RefLevel 30,00 B Offset 23008 ® REW 300 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

» 5
PO B N ARy Oy
10 2 4
f "I
) J ‘
I
{ T "|[|
¥ il 0
e i T T
Ll
M
CETEIT ot oWy s
2 et
mi 1 820.254 MHz 19.37 dBm ndB 26.0 dB
m 1 B16.358 MHz 617 dBm nd8 down BW 14.54 MHz
L] 1 830,893 MHz 681 dBm Q Factor 564

06:19:00 PM  12/17/2023

FR1 n26 / 15MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM

S CHEOm: S CHEOm:

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep = A 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep
1 Frequency Sweep 1 Frequency Sweep

Wil m "
8223220 M
» »
TS TIGPTVRN IR [P R D SO AP g AP o e A A,
o i : o i ;
| | { \
o ; o a L

Ly P .
- - b [ T LAC oY oy
. . - 0 ,'\"L“ Lt Wiy, ,\yhm,q}, |

-
GazoNE ot pte Gz Span 30.0 Wiz || (G824, Mz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble |

] 1 822,322 MHz 15.91 dBm ndb 26048 ] 1 822,812 Mz 15.48 dBm nd 26048

m 1 B1GAT8 M 1032 dbm B down W 15.02 MHz m 1 BlGA18 M 10.79 dom e dawn BW 1513 MHz

¢} 1 831.493 MHz -1.99 dBm QFactor S48 ¢} 1 831552 MHz -10.64 dBm Q Factor 543

06:19:28 PM  12/17/2023 06:19:48 PM  12/17/2023

64QAM 256QAM

e - s B v - B

RefLevel 30,00 B Offset 23008 ® REW 300 kHz RefLevel 30,00 B Offset 23008 ® REW 300 kHz

- an 3008 SWT 1.01ms ® VBW 1wtz Mode Auto Sweep - an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep
1 Frequency Swaep
Wil 1640 Wil 1153 diem
sruosm0wi snazows
P P
S0 PN T S = A, " PRI PP, v
10 10 G o %
i | ! \
] \ / \
0. + 0. 4 -
] A
7 !
i | B
, Yoy
e L RS - Pi s
P X TV ol X
il - sl Al _— ,
5 o ATy = ek
g i ‘
K
(T o1 S Span 300 || (G sz8 0 001 s o Span 00z
2 Marker Tonle 2 Marker Tonle |
M 1 824.03 MHz 16.40 dBm ndB 26.0 dB M 1 822.412 MHz 11.93 dBm ndB 26.0 dB
m 1 B16.418 MHz 970 dBm nd8 down BW 15.11 MHz m 1 B16.418 MHz 1439 dBm ndB down BW 15.20 MHz
n I #3152 Mz 2014dBm ___QFactor 546 n I #3161 ke 280d8m ___GFactor 541

06:20:08 PM  12/17/2023 06:20:26 PM  12/17/2023

TEL : 886-3-327-3456 Page Number : A10-6 of 14
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 0.00clim  Offset 2,30 = RBW 500 khz
= An 048 SWT 101 ms © VBW 2 Mz Mods Auta Sweep

1 Frequency Sweep

W] 1535 dom
a3 aso i
20 dam ! . !
® "
., |
T 1
I I '\M
L
30 dom . .
(G a20.0 Mz 1001 pis 4.0 MHz/ Span 40.0 MHz
2 Marker Tble
M1 1 £19.045 MHz. 13.35 dBm ndB 26.0 dB.
n 1 81373 MHz 7.63 dBem B down BW 19.42 MHz
o i 33151 ke f6atm __Grerer ]
[ ] o o

12:21:44 MM 01/08/2024

FR1 n26 / 20MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 23008 ® REW 500 kHz

= A 3108 SWT_1.01ms ® VBW 2 Mtz Mode Auto Sweep

1 Frequency Sweep

| v
e -

= A 3008 SWT_1.01ms = VBW 2 iz Mode Auto Sweep
1 Frequency Sweep

W i
» » .
B | R R B JUAT RO PSRRIV TP I Rt
® : ] ® '
! \ i
o / \ ) | |
. | 1
Sl Mol Mooy
My, | o . ol A LA
TR o A e )
r"'
[
W
/
A I
b 0y

RIS Tt i oo | (G s AN Tawin ) S
2 Marker T 2 Marker T

[ 1 819.924 MHz 16,61 dBm ndB 26.0 dB [ 1 826.837 MHz 16.42 dBm ndB 26.0 dB

mn 1 81381 MHz 864 dBm ndB down BW 20.42 MHz mn 1 813,85 MHz 9,35 dBm e down BW 20.42 MHz

¢} 1 £34.23 MHz -11.65 dBm Q Factor 405

06:21:57 MM 12/17/2023

@ Factor 402 n 1 834.27 MHz -10.63 dbm

06:21:41 PM 12/17/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offset 23005 ® REW 500Kz
- A 3000 SWT 101 ms & VBW 2z Mode Auto Swesp
1 Frequency Swesp

B o - i

Ref Level 30,00 B Offset 23008 ® REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

1 Frequency Swesp

i) 1344 dben
#0000 bt
P
P SRS SUPNI Sy Y N, T ’
10 £ 0 e e
f T
| \ {
o / : o ¢
: | s
Lot i | |" !
7 G ; \ n
ool oAl . ol "
: . , !
| - P Wl
. " Zim
i i kit
- . I
f
1)
i M
5Py
EETETT W01 [T Spon 80,0 i || (7 8305 W o015 ] Spon #5.8 iHe
2 Mok Toble 2 Mok Toble
] i 824,08 MHz T6.21dBm  nde 26040 ] i 513,849 Mz 13.14 dBm el 60 d
n i 81281 Wiz W3AdBm  nd down B 20,30 MHz n i #1385 Wiz 1466 dim el don B 2042 MMz
n i B3411 e S Facer s n i 53427 e a0 dim Qoctor 395

06:21:20 PM 12/17/2023

06:21:00 PM  12/17/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824 MHz 4.48 8.96 13.46 17.94
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
824 MHz
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 4.50 4.49 9.31 9.31 14.15 14.14 19.03 19.08
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824 MHz 4.49 4.50 9.31 9.30 14.15 14.13 19.05 19.08
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
824 MHz - . . ;
Mod. 64QAM | 256QAM | 64QAM | 256QAM
824 MHz
TEL : 886-3-327-3456 Page Number : A10-8 of 14
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
SWT 101 ms ® VBW 300tz Mode &
h

06:13:49 MM 12/17/2023

2,671 00 M
0
10 7 4
N \
|CF 820 0 Wz 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table

[ 1 822,811 MHz 18.65 dBm 4482698357 MHz

n 1 82174216 MHz 12.86 dilm Oce B Centroid B23.384 505 664 MHz

n 1 826226 85 MHz 1295 d8m Oce B Freq Offset 15,494 335 768 kHz

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

06:14:51 MM 12/17/2023

06:15:10 PM 12/17/2023

= 3035 SWT .01 ms ® VBW 300 kHz _Mode Auto Sweep - an 5005 SWT 1.01ms = VBW 300kHz _Mode Auto sweep
h h
wifi = 1] 1453 dBim
524,559 00 Mz 524,759 00 Mz
n n
0 = i - o . - .
o - o
|
7
Al
T e 0
(7 820 e 001 e 0 Mz Span 10.0 MHz | | [CF 8200 Mz 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 824,559 MHz 14.40 dBm 4506957 98 MHz mi 1 824,759 MHz 1453 dBm 4.492447 213 MHz
n 1 82173227 Mz 9.45 dbm Occ B Centroid 823,985 749,027 MHz n 1 821743 64 MHz 5.72 dim Occ B Centroid 823,959 868 161 MHz
n 1 82623923 Mz 9.07 dbm Oce b Freq Offset 14250972917 ki n 1 82623609 MHz 450 dben Occ Biw Freq Offser -10.131 839 367 kHi

64QAM

256QAM

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

06:15:25 MM 12/17/2023

06:15:41 PM 12/17/2023

- an SWT 1,01 ms = VBW 300k Mode Auto Sweep - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
L 3 i ad Bandwidth
ot ot
25.668.00 MHE 524.190.00 MHE
» »
o R v o - e
o, - o, -
Y
a0 M 001 prs O W/ Span 10.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 825 888 MHz 1433 dBm Oce fw 4.496042 459 MHz M1 1 82419 MHz Oce Bw 4.507054149 MHz
n 1 821,733 84 Mz 9.43 dim Occ B Centroid B23,382457 454 MHz n 1 82172374 Mz 516 dBm Occ B Gentroid 823,877 269026 MHz
n 1 826,230 48 Mz B81 dém O B Freq Oifset 17542 54603 ke n 1 826.2308 MHz 576 dém Occ B Freq Oifset 2273097395 ke

FR1 n26 / 10MHz / DFT-S OFDM / 824 MHz / Full RB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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